
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



TCEQ-20972 (08/31/2023)  Page 1 of 5 
[...]
1. The legal name of the owner of the drinking water supply intake: Click to enter text. 

The distance and direction from the outfall to the drinking water supply intake: Click to 
enter text. 

Locate and identify the intake on the USGS 7.5-minute topographic map provided for 
Administrative Report 1.0. 

☐   Check this box to confirm the above requested information is provided. 

 

Item 2. Discharge Into Tidally Influenced Waters (Instructions, 
Page 80) 
If the discharge is to tidally influenced waters, complete this section. Otherwise, proceed to 
Item 3. 

a. Width of the receiving water at the outfall: N/A 

Are there oyster reefs in the vicinity of the discharge? 

☐   Yes ☐   No 

If yes, provide the distance and direction from the outfall(s) to the oyster reefs: Click to 
enter text. 

Are there sea grasses within the vicinity of the point of discharge? 

☐   Yes ☐   No 

If yes, provide the distance and direction from the outfall(s) to the grasses: Click to enter 
text. 

Item 3. Classified Segment (Instructions, Page 80) 
The discharge is/will be directly into (or within 300 feet of) a classified segment.   

☐   Yes ☒   No 

If yes, stop here and do not complete Items 4 and 5 of this worksheet or Worksheet 4.1. 

If no, complete Items 4 and 5 and Worksheet 4.1 may be required. 



Item 4. Description of Immediate Receiving Waters 
(Instructions, Page 80) 

a. Name of the immediate receiving waters: Inteplast North Drainage Ditch 

b. Check the appropriate description of the immediate receiving waters: 

☐   Lake or Pond 

Surface area (acres): Click to enter text. 

Average depth of the entire water body (feet): Click to enter text. 

Average depth of water body within a 500-foot radius of the discharge point (feet): Click 
to enter text. 

☒   Man-Made Channel or Ditch 

☐   Stream or Creek 

☐   Freshwater Swamp or Marsh 

☐   Tidal Stream, Bayou, or Marsh 

☐   Open Bay 

☐   Other, specify: Lavaca River (tidal influenced) 

If Man-Made Channel or Ditch or Stream or Creek were selected above, provide responses to 
Items 4.c – 4.g below: 

For existing discharges, check the description below that best characterizes the area upstream 
of the discharge. 

For new discharges, check the description below that best characterizes the area 
downstream of the discharge. 

☒   Intermittent (dry for at least one week during most years) 

☐   Intermittent with Perennial Pools (enduring pools containing habitat to maintain 
aquatic life uses) 

☐   Perennial (normally flowing) 

Check the source(s) of the information used to characterize the area upstream (existing 
discharge) or downstream (new discharge): 

☐   USGS flow records 

☒   personal observation 

☐   historical observation by adjacent landowner(s) 

☐   other, specify: Click to enter text. 

List the names of all perennial streams that join the receiving water within three miles 
downstream of the discharge point: Cox Creek 

The receiving water characteristics change within three miles downstream of the discharge 
(e.g., natural or man-made dams, ponds, reservoirs, etc.). 

☒   Yes ☐   No 

If yes, describe how: Within 5oo ft the ditch joins with Cox Creek 



General observations of the water body during normal dry weather conditions: Mostly dry 
creek bed with a few locations along property boundaries with pooled water.  

Date and time of observation: 8/16/24 10am 

The water body was influenced by stormwater runoff during observations.  

☐   Yes ☒   No 

If yes, describe how: N/A 

Item 5. General Characteristics of Water Body (Instructions, 
Page 81) 

a. Is the receiving water upstream of the existing discharge or proposed discharge site 
influenced by any of the following (check all that apply): 

☐   oil field activities 

☐   agricultural runoff 

☒   upstream discharges

☐   urban runoff 

☐   septic tanks 

☐   other, specify: Click to enter text. 

Uses of water body observed or evidence of such uses (check all that apply): 

☐   livestock watering 

☐   non-contact recreation 

☐   domestic water supply 

☐   contact recreation 

☐   fishing

☐   industrial water supply 

☐   irrigation withdrawal 

☐   navigation 

☐   picnic/park activities 

☒   other, specify: Stormwater



Description which best describes the aesthetics of the receiving water and the 
surrounding area (check only one): 

☐   Wilderness: outstanding natural beauty; usually wooded or un-pastured area: 
water clarity exceptional 

☒   Natural Area: trees or native vegetation common; some development evident 
(from fields, pastures, dwellings); water clarity discolored 

☐   Common Setting: not offensive, developed but uncluttered; water may be 
colored or turbid 

☐   Offensive: stream does not enhance aesthetics; cluttered; highly developed; 
dumping areas; water discolored 



































































































































































































Attachment TR-8 

 

INDUSTRIAL WASTEWATER PERMIT APPLICATION TECHNICAL  
REPORT 1.0  

Item 4: Outfall/Disposal Method Information Continuation  

Outfall Wastestream Contributions 

Outfall No. 002  

Contributing Wastestream Volume (MGD) Percent (%) of Total 
Flow 

Stormwater Runoff Variable  Variable 

 

Outfall No. 003  

Contributing Wastestream Volume (MGD) Percent (%) of Total 
Flow 

Stormwater Runoff Variable  Variable 

  





1

Shilinga, Cindy

From: Shilinga, Cindy
Sent: Friday, November 1, 2024 11:16 AM
To: Thomas Starr
Cc: Clark, Brenda; Grahmann, Stephen; Shilinga, Cindy
Subject: RE: Inteplast TPDES Wastewater Permit WQ0003477000 Renewal Submittal 

I wanted to update you on some additional gaps in sampling that will appear in the application we are submitting 
today. Including the below sampling mentioned below the following samples will be missing, along with any other 
gaps discovered as results are received. We will submit updated sampling results once all samples have been 
collected. 
 

1. temperature,  
2. DO,  
3. residual chlorine, 

 
Thanks, 
 
    

 

  Cindy Shilinga 
Senior Consultant 
Assessment and Permitting 

   

  T+ 1 361-484-1675 
 
WSP USA 

1501 E Mockingbird Ln Ste 420 
Victoria, TX 77904 

USA 
 
 wsp.com 

 

 
 

From: Shilinga, Cindy <Cindy.Shilinga@wsp.com>  
Sent: Monday, October 21, 2024 4:11 PM 
To: Thomas Starr <Thomas.Starr@Tceq.Texas.Gov> 
Cc: Clark, Brenda <brenda.clark@wsp.com>; Shilinga, Cindy <Cindy.Shilinga@wsp.com>; Grahmann, Stephen 
<stephen.grahmann@wsp.com> 
Subject: Inteplast TPDES Wastewater Permit WQ0003477000 Renewal Submittal  
Importance: High 
 
Mr. Starr, 
 
We are in the final stages of completing the permit renewal for Inteplast and wanted to touch base with you on the 
required sampling status and plan to submit the application next week. The four rounds of required sampling for 
001 outfall have been completed and the results are expected to be in later this week. The only exception is that 
due to the change in Outfall 001 to keep it as a backup outfall instead of removing it, required that Enterococci to 
be sampled as well as E. Coli. The Enterococci sample currently only has 2 samples taken. The sampling for this 
will be completed by Oct 31st. In addition, due to no rain in the last 2 months the stormwater samples have not 



The Inteplast Utilities Upgrade 
and Water Reuse Project

Proof of Concept (PoC) of



Existing Facility Details (Utilities)

RAW WATER PONDLAKE TEXANA 
WATER DISCHARGE 
POINT

FIRE WATER PUMP 
HOUSE



Current Flow Diagram (WTP)



600 
GPM

5140gal 600 
GPM
2nos

600 GPM 
(Each) 
2nos RO Reject to the Feed Pond

Lake Texana

Reservoir  with Clarifier Feed pump

Clarifier Clear Well Tank Sand Filter Pump Sand Filter

Industrial 
Water Tank

Cooling Tower

Ro Feed 
Pump

Process  
Plant

RO 1 – 125 GPM
RO 2 – 100 GPM
RO 3 – 100 GPM

Pure Water 
Tank – 110000 

Gallons

Make Up

Outfall  to LAVACA River

Waste Water 
Treatment Plant

Lamella Clarifier

FeCl3 Caustic Soda Anionic Polymer

Outfall to Lavaca River

Application

Copper 
Removal

Biological Wastewater 
Treatment - 14 GPM

Existing Water & Wastewater Treatment Plant – Process Flow 
Diagram

450 GPM

Sludge Treatment

Sludge Disposal

To Wastewater Treatment Plant



150-600 
GPM

600 GPM
2nos

600 GPM 
(Each) 
2nos

Lake Texana

Pond  with Clarifier Feed pump (E-
Ball Covered)

Clarifier Clear Well Tank Sand Filter Pump Sand Filter

Cooling Tower

UF Feed Pump

Plant Production

UF Skids Ro Feed Tank

Waste Water Treatment Plant Lamella Clarifier

From Production Plant

UF Feed Tank

18000 gallons 600 GPM
2nos 

300 GPM (Each)
2nos 

300 GPM (Each)

Industrial 
Water Tank

Blow Down to

Pure Water Tank

WTP Recycle
Waste Water to

RO Brine Recovery

DAF Feed Pump

DAF

Sludge Disposal

Sludge Treatment

Sludge Disposal

Cooling Tower Blow Down DAF Feed Tank

450 GPM

30,000-57000 Gallons/Day

20-40GPM

WTP Recycle

470-490 GPM

Coincident line

New 

Modified

Existing

Proposed Integrated Water Recycle Plant – Process Flow 
Diagram

Poly Dagmat

Dosing skid

Sludge 
Treatment

Product to 
Reservoir Storage

Reject to Brine 
Treatment

RO Feed 
Pump RO 

Skids

Clear Water Tank

Salt for disposal 

RO Brine

RO Product



Proposed Storm Water Drainage Network – Process Flow Diagram

Storm Water Drainage Network 
(Production + Utility Area)

Storm Water Lift Station Storm Water Storage Pond Storm Water Transfer Pump Raw Water Pond



Existing Facility Details (Marsh Land)

RAIN WATER DRAIN  TO COX CREEK



Road Map of Implementation of Water Resource Re-Use

Site Assesment BEP/ FEED 
Engineering

Detailed 
Engineering

Water Sample 
Analysis

Time Duration- 3 to 4 weeks

Time Duration- 8 to 10 weeks

Intallation 
&

Commissionig

Time Duration- 42 to 48 weeks



Modifications to Existing System

1 Current feed water reservoir to be covered with E-Balls to avoid formation of algae. This shall reduce the TSS load on existing
clarifier which shall increase the performance efficiency of the raw water clarifier.

2 Cooling tower blowdown water to be diverted from outfall to DAF treatment then be sent to the clear well prior to the UF Skids.

3 Existing Wastewater Treatment Plant final discharge shall be diverted to DAF treatment, combined with cooling tower blowdown,
then be sent to the clear well prior to the UF Skids.

4 UF system (feed tank, feed pump and UF skids) to be installed as a pre-treatment for combined RO system to produce high feed
water quality to new RO skids

5 Combined RO skids with fouling resistance high rejection membrane to be installed

6 Brine recovery RO to be installed to achieve overall 95% to 98% recovery.

7 Reject from high salt saturated brine from Brine RO recovery skid to be dried in evaporation pond or mechanical evaporator (to be
determined during feed study)

8 Storm (Rain) Water Network for whole Industrial production plant area and Utilities area along with rainwater Storage Pond to be
constructed. Stored rainwater to be recycled back to raw water pond to feed the Water treatment plant.



Focus of Concept

1 Establishing combined water plant operational management

2 Installation of E-Balls on surface of the raw water pond shall reduce the water evaporation rate up to 80%, which shall have a significant water savings of
up to 1.35 Million Gallons of water per year.

3 Water reuse by recycling and treating cooling tower blowdown and industrial process wastewater thus eliminating the current outfall discharge.

4 Reduction in consumption of feed water from Lake Texana which shall have significant water savings of up to 300 to 400 GPM flow. This represents an
approximate feedwater reduction of 50%.

5 Minimizing (98% reduction) leading to zero liquid discharge (ZLD) into outfall which shall safeguard Inteplast from any future environmental legal action by
external parties.

6 Common RO treated product water for process water and cooling tower make up water. RO treated water for cooling tower make up shall reduce
consumption of required cooling tower chemicals significantly (50% consumption reduction of chlorine and 60% consumption reduction of sulfuric acid)

7 Using RO treated water for cooling tower shall increase cycle of concentration up to 10X, which in turn reduce cooling tower blowdown water quantity
representing a 50% reduction in water makeup to the cooling towers.

8 Concept of water reuse and recycle shall eliminate the usage of chemicals such as FeCl3, NaOH and Anionic polymer in wastewater treatment plant and
these chemicals can be replaced by dosing of single coagulant.

9 Construction of Storm Water Network, Storage of rainwater and reusing the stored water as contingency water shall reduce the consumption of Lake
Texana Water.



PROCESS AND NON-PROCESS WASTEWATER FLOWS 

According to_40 CFR 463, there are three subcategories of wastewater for 
Plastics Mo_lding and Forming. As described in Attachment VI, Inteplast 
treats raw water in order to supply contact and non-contact cooling water to 
the plant on site. 

Process Wastewaters 

Contact Cooling Water (Subcategory A) 
• 50,000 gpd estimated.
• Closed loop

Cooling Tower Blowdown- 
:- 

• • 324,530 gpd estimated.

Non-Process Wastewaters 

Non-Contact Cooling Water from chillers, HVAC, and other equipment- 
• closed circuit-should 

be zero discharge
• variable HVAC  

condensate to 
stormwater 

Reverse Osmosis Reject and Regeneration Water- 
•  . 9,000 gpd estimated.
• Closed loop-no discharge



Raw Mat�r�als 

RAW MATERIAL �ND PRODUCTS 

Name 

. LDPE Low Density Polyethylene 
HDPE High Density.Polyethylene 

LLDPE Ethene, Homopolymer 
LLDPE Linear Low Density Polyethylene 
Polypropylene Copolymer 
Polypropylene Homopolymer 
FC55HR Photopolymer Resin Liquid (Benzophenone) 
Resin Liquid System G 125 (Polyurethane-methacryl<l;te 
mixture) 
Resin Liquid System F6200 
Fortilene Polypropylene Resin #4176 
Polyethylene 1321 (homopolymer) 
Polyethylene 
PVC (Polyvinyl Chloride) Homopolymer Formolon 614 

Calcium Carbonate 
Hydrated Lime (Calcium Hydroxide) 

Erucamide or Crodamide ER (Fatty acid primary amides of 
C,s to C24) 

Glyceryl Monosterate or ICI Atmer-129 
UV Stabilizer or Tinuvin 783 FB 
Polyethylene Functional Additive 
Polybatch UVR -95 

1) Hindered Amine Light Stabilizer
2) Calcium Carbonate
3) Crystalline Silica

Oleamide (Crodamide VR) (Fatty acid primary amides of 
C14 to C22) 

Paraloid ® K-125 Modifier (Acrylic Polymer) 
Pat·aloid ® K-175 Modifier (Acrylic Polymer) 
Paraloid ® K-400 Modifier (Acrylic Polymer) 
Polybatch ABPP-027-SC (Stabilizer Concentrate) 
Polybatch ABPP-05-SC 

Page 1 of 3 

CAS Number 

9002-88-4 
9002-88-4 I 25087-34-7 I

25213-02-9 
9002-88-4 
9002-88-4 
9010-79-1 
9003-07-0 
119-61-9
Mixture

Mixture 
9003-07-0 I 9010-79-1 

9002-88-4 
25213-02-9 
9002-86-2 

1317-65-3 
1305-62-0 

112-84-5

31566-13-1 
70624-18-9 I 65447-77-0 

NIA 

70-624-189
1317-65-3

14808-60:-7
301-02-0

Trade Secret 
27136-15-8 
Trade Secret 

NIA* 
NIA* 

Location 

Concentrates I XF Film 
Concentrates / other plants 

IBS / other plants 
IBS / other plants 
BOPP I PP Profile 
BOPP I PP Profile 
IBS - Plate Room 
IBS - Plate Room 

IBS - Plate Room 
PP Profile 
PP Profile 
PP Profile / CFP 
PVC 

Concentrates I PVC/ IBS 
Concentrates

Concentrates 

BOPP 
Concentrates 
Concentrates 

BOPP 
BOPP 
BOPP 
Concentrates 

PVC 
PVC 
PVC 
CFP 
CFP 



Raw Materh1is 

Additives (cont.) 

General 
Chemicals, 
Filter Aid for 
Alar System and 
Cleaner 

RAVV MATERIAL .ND-PRODUCTS 

Name 

Polybatch ABPP-057 (Amorphous Silica) 
Polybatch ABVT-18-N (Antiblock Concentrate) 

Polybatch ASA-05-A (Color Concentrate) 

. Polybatch F ASPS-2950 (Antistat Concentrate) 
Polybatch GSA - 328244 (Slip Antistatic Concentrate) 
Poly batch GSA - 3 2828 (Slip Antistatic Concentrate) 

Polybatch GSA - 482 (Slip Antistatic Concentrate) 

Polybatch GSA- 862 C (Slip Antistatic Concentrate) 
Polybatch IL - 2580-SC (Slip Concentrate) 
Polybatch SPER-6 (Slip Concentrate) 

* This product does not contain chemicals that are